
Page 1 of 186 

 

 
 

LLC "The United water Supply Company of Georgia"  
 

 
 

 

 

 

Project on the Construction and Operation of Kutaisi Wastewater 

Treatment Plant  
 

 
 

Environmental Impact Assessment Report 

 

Urban Services Improvement Investment Program of Georgia   
 

Funded by: 

 

Government of Georgia 

 

 

Kocks Consult GmbH  Stegemannstr. 32-38  D-56068 Koblenz  Tel.: +49 261 1302-0 

Fax: +49 261 1302-400  E-Mail: info@kocks-ing.de  Internet: www.kocks-ing.de 

http://www.kocks-ing.de/


Page 2 of 186 

 

 

 
 

 

 

 

LLC "The United water Supply Company of Georgia"  
 

 
 

 

Project on the Construction and Operation of Kutaisi Wastewater Treatment 
[...]
Project area layout plan is given on figure 4.1.1., and the general plan of  the area – on fig. 4.1.2. 

 

  
Figure 4.1.1. The Views of WWTP Location Area 

 



Page 15 of 186 

 

Figure 4.1.1. Project Site Situation  Plan 

 



Page 16 of 186 

 

Figure 4.1.2. General Plan of the Project Site 



Page 17 of 186 

 

 



Page 18 of 186 

 

4.2 Project Criteria 

This section presents data considered during selection of the project parameters for treatment plant.  

 

4.2.1 The Dynamic of Population Growth and Service Area 

The table 4.2.1.1. shows the dynamic of population number within the project service area. The figure 

4.2.1.1.  service zone of projected WWTP is depicted. 

Project Area Previous Data  Forecast Data 

Year 2010 2020 2030 2040 

Kutaisi City Population  192500 193224 193948 194671 

Service Zone Village Population  4200 5109 6018 6927 

Total 196700 198333 199966 201598 

Fig. 4.2.1.1. Sewage Network Service Zone  

 

 

 

 

 



Page 19 of 186 

 

4.2.2 Growth Dynamic of the Demand on Water Consumption  

The table 4.2.2.1. shows main project parameters of 2010, 2020, 2030 and  2040 of Kutaisi water supply 

system.  

Table 4.2.2.1. Water Consumption Dynamic within the Service Zone in 2010-2040  

Title Dimension 
Year 

2010 2020 2030 2040 

Water Supply      

Population (Kutaisi)  192,500 193,224 193,948 194,671 

Population (Sakuslia District)  1,800 2,600 3,400 4,200 

Population (village Kvitiri)  700 709 718 727 

Population (village Rioni)  1,700 1,800 1,900 2,000 

Total Population person 196,700 196,533 198,066 201,598 

Specific water consumption (according to UWSCG 

data) 
l/(pd) 140 140 140 140 

Water consumption of small commercial 

facilities/institutions -  added  % 10% 10% 10% 10% 

Share of existing network % 80% 50% 25% 10% 

New network share % 20% 50% 75% 90% 

Existing network loss % 40% 40% 40% 40% 

New network loss % 25% 25% 25% 25% 

Individual loss (leakage from existing network) _ 
added % 37% 33% 29% 27% 

Trunk main loss-added % 2% 2% 2% 2% 

Commercial loss_added % 0% 0% 0% 0% 

Technical water consumption for water 

treatment_added % 8% 8% 8% 8% 

Total specific water consumption l/(pd) 220 214 208 205 

Sub-total-daily water consumption (population ) m3/d 43,235 41,960 41,247 41,348 

Water consumption of industrial facilities and large 

customers  m3/d 2,300 2,300 2,300 2,300 

Number of daily working hours  h/d 12 12 12 12 

Total water consumption (average) m3/d 45,535 44,260 43,547 43,648 

Daily consumption peak ratio - 1,60 1,60 1,60 1,60 

Hourly consumption peak ratio - 2,40 2,40 2,40 2,40 

Max. daily consumption m3/d 55,173 55,128 55,540 56,489 

Max. hourly consumption m3/h 4,783 4,656 4,585 4,595 

Average  hourly consumption m3/h 2,846 2,766 2,722 2,728 

 

 

4.2.3 Wastewater Flow 

The wastewater flows necessary for the hydraulic calculation of project  sewage network, depends on 

the water consumption data.  While defining pipe sizes, it is considered that the amount of wastewater 

makes 90% of the volume of the water consumed. Taking into account daily wastewater flow variability, 

peak load ratio equal to 2.0 was used for hydraulic calculations. 

Basic approach toward wastewater flow is as follows:  



Page 20 of 186 

 

Qdw = Qd + Qc + Qiw (l/s), 

Where following values are used:  

Qd – Household wastewater flow; 

Qc – Commercial facility wastewater flow; 

Qiw – Filtration (inside the system) water flow;  

The following initial parameters were used during calculations of wastewater flow:  

 Specific water consumption per person 140,00 (l/person/day); 

 Institutions 10,00%; 

 Technical demand 8,00%; 

 Water demand for wastewater flow ratio 90.00 %; 

 connected coverage 95,00%; 

 Peak load ratio 2.0. 

The table  4.2.3.1. provides wastewater dynamic in 2020-2040 within the WWTP service zone.   

Table 4.2.3.1. The Wastewater Dynamic for  2020-2040 years 

Title Dimension 
 Year  

2010 2020 2030 2040 

Water Supply      

Resident (permanent resident) person 195,000 196,533 198,066 201,598 

Max. daily water consumption m3/d 54,716 55,128 55,540 56,489 

Max. hourly water consumption m3/h 4,746 4,656 4,585 4,595 

Max. hourly water consumption m3/h 2,823 2,766 2,722 2,728 

Maximum demand l/(c*d) 269 269 269 269 

Wastewater (separate sewage network)       

Connected coverage value % 95% 95% 95% 95% 

Equation between wastewater and consumed water 

amount  
% 90% 90% 90% 90% 

Household wastewater amount (average) m3/d 27,543 27,759 27,976 28,475 

Industrial wastewater amount m3/d 2,300 2,300 2,300 2,300 

Population equivalent (number) PE 11,500 11,500 11,500 11,500 

Peak load duration h/d 16 16 16 16 

Total amount of wastewater m3/d 29,843 30,059 30,276 30,775 

Infiltration (0,5 m³/(d- per well)      

Approximate number of wells unit  5,200 5,200 5,200 

Peak load ratio - 2,0 2,0 2,0 2,0 

Daily flow (average) m3/d 29,843 30,059 30,276 30,775 

Max. daily flow (including daily peak water 

consumption) 

m3/d 
51,980 52,372 52,763 53,665 

Hourly flow (average) m3/h 1,243 1,252 1,261 1,282 

Hourly flow  in dry weather (max.) m3/h 1,865 1,879 1,892 1,923 

Hourly flow (max.), only for hydraulic calculation m3/h 2,487 2,613 2,631 2,673 

 

 

 

 

 



Page 21 of 186 

 

4.2.4 Design Loads 

The Table 4.2.4.1. shows design load data defined for the household crude water.  The values given in 

the table, are defined based on multiple measurements; they are internationally recognized and 

introduced in many countries as the standard values.   

Table  4.2.4.1. Design Loads for Household Crude Water  

Parameter Dimension Value 

BOD5  (Biochemical Oxygen Demand) gr/(p/d) 60 

Suspended Solids gr/(p/d) 70 

Total Nitrogen consistency according to Kjeldal gr/(p/d) 11 

Phosphorus gr/(p/d) 1,8 

 

 

4.2.5 Wastewater Pollutant Standard 

The table 4.2.5.1. provides EU standards for water discharge into water bodies. The efficiency of project 

WWTP is given in the last column. 

Table 4.2.5.1. Discharge Standards and Project Efficiency  

 Parameter 

Allowable 

Discharge Standard 

according EU 

Standards  

Design 

Discharge Standards 

BOD5,without nitrification  25 mg/l O2 25 mg/l 

COD (Chemical Oxygen Demand ) 90 mg/l 90 mg/l 

Suspended Solids 35 mg/l 30 mg/l 

Additional standards for 

discharge into sensitive 

water bodies  

Total 

Nitrogen (TN) 

< 100,000 PE* 15 mg/l N 15 mg/l N 

> 100,000 PE 10 mg/l N 10 mg/l N 

Total 

Phosphorus 

(TP) 

< 100,000 PE 2 mg/l P 2 mg/l P 

> 100,000 PE 1 mg/l P 1 mg/l P 

River deltas, sea bays and other coastal waters are considered as sensitive sites together with other water 

bodies, where water exchange is limited or which receive nutrients in large numbers. Usually,  water 

discharge from small settlements are of little significance for such sites, but in case of large settlements 

phosphorus  and/or nitrogen removal need should be considered, unless it is not revealed that discharged 

water will not have an impact on eutrophication level.  

Wastewater receptor water body is Rioni river. During WWTP design correspondent conditions for 

sensitive sites were applied.  

 

4.3 Project decisions and Treatment Process 

4.3.1 General Overview 

WWTP construction will be implemented in two stages. On the first stage, infrastructural facilities will 

be arranged, which will provide full treatment of wastewater expected for 2020 (see the table 4.2.3.1.). 

Besides, according to the design, areas necessary for auxiliary infrastructure arrangement will be located 

inside WWTP building. As necessary (according to the growth of wastewater amount) the following will 

be added to the facility: aero tank, final sedimentation, sludge pumping station, sludge storage area, after 

which WWTP will provide wastewater treatment in an amount expected in 2040.   



Page 22 of 186 

 

The general plan of WWTP design is presented on figure 4.3.1.1. 

As well as in project cities, where population is more than  (PE) 30 000,  Kutaisi WWTP is expected to 

use active sludge method together with separate anaerobic decomposition (digestion) of the sediment. In 

general, above-mentioned process comprises the following elements:    

 Screen filters; 

 Aeration grit trap chambers; 

 Primary sedimentation tanks; 

 Aero tanks; 

 Settler (final sedimentation tanks);  

 Sludge (slime ) thickening; 

 Septic tank; 

 Sludge dewatering facility; 

 Gas storage; 

 Torch bar (candle). 

In the first stage of wastewater treatment the water passes through coarse screens in order to  remove 

coarse material, which can damage equipment and cause a decrease in the efficiency of the process. In 

general, coarse and fine filters are arranged in front of the grit trap units. The grit traps are designed to 

remove granular solids from the wastewater like sand, gravel and other heavy solids, which have 

significantly higher subsiding velocities and specific weights, than decomposing organic solid waste with 

the same parameters. 

The purpose of primary sedimentation is to remove  unsolved organic material from wastewater, 

resulting in reduced pollution loads on the next biological treatment stages. Removed organic material, 

which is called the primary sludge, mainly contains biologically easily degradable compounds and is 

very well exposed to subsequent anaerobic decomposition with high methane yield. 

The second stage of technological treatment on  WWTP is water treatment using  method of active 

sludge. This process is a wide-spread method and is applicable in many countries  throughout the world. 

Aerotanks measures will be selected to ensure biochemical and chemical oxygen demand removal (90-95 

percent removal), caused by  organic compounds , that have carbon concentrations (BOD and COD) and 

nitrification. The system also includes the removal of phosphorus and microbial denitrifications. 

After definite time biological solid compounds move from aerotanks to the settling tank, where certain 

portion of settled sludge is digested in bioreactor in order to maintain the desired concentration of 

microorganisms. The remained excess sludge is removed from the system.   

The settling tank is designed considering following conditions:  

 Ensure high yield of active sludge to be discharged from the fluid of reactor pool; 

 Paartial consolidation of settled solids to return to the reactor pool;   

 Intermediate sedimentation of the sludge extracted from the aero tank.  

The disinfection of the discharged fluid is not necessary. 

Sludge processing stages are:  

 Primary and excess sludge initial hardening (condensation) 

 Sludge anaerobic stabilization 

 Bring to the acceptable grade and dry at the centrifuge.  

 

 

 

 



Page 23 of 186 

 

Figure 4.3.1.1.The General Plan of the Project Area 

 

 

 

 

4.3.2 Water Inlet 

Water intake unit comprises of coarse (with wide gaps) screens, water inlet pumping station, fine screen, 

aeration grit trap chamber and primary sedimentation tank.   

Coarse Screen 

The channel in front of the water inlet will  be of  rectangular cross-section. The depth of the outlet flow 

of the channel will be 1,10 m and the length - 1,90 m.  

The channel can be temporarily caulked up from both ends. There will be an emergency spillway 

(bypass) canal along the channel, which will be used in case of device failure. 

Large mechanical cleaning will be automatically bars, while the water level difference between the 

operation control means. Waste collected on the large side behind bars to restrain the bunkers.  

Main design parameters: 

 Design flow                                                                                                         3,088 m3/h 

 Minimal flow in dry weather                                                                            1,242 m3/h 

 Flow velocity in screen section                                                                          0,90 m/s 

 Water depth                                                                                                    1,10 m 

 Width of each screen section                                                                             1,90 m 

 Screen gap   size                                                                                                   20 mm 

 Screen stem width                                                                                               10 mm 

 Congestion indicator                                                                                              70% 

 Number of screens                                                                                            1 

 Daily design number of waste  detained by screens                                            4.52 m3/d. 

Inlet Pumping Station 

Inlet pumping station will be built  in very vicinity of the coarse screen. Five submersible bore-hole 

pumps (one stand-by pump) will be arranged  in order to elevate water passed through the screens.   



Page 24 of 186 

 

Main design parameters: 

 Maximum flow                                                                                                       3,088 m3/h 

 Average flow                                                                                                          1,862 m3/h 

 Minimum flow in dry weather                                                                             1,242 m3/h 

 Number of pumps (including 1 stand-by aggregate)                                      5 

 Approx. static head                                                                                                6 m 

Fine screen 

Fine screen will be arranged behind the pumping station. The water depth and width in the fine screen 

rectangular channel will be respectively 0.50 m and 1,00 m. The channel will be temporarily caulked up 

from both ends. There will be an emergency spillway (bypass) canal along the channel, which will be 

used in case of device failure. 

The fine screen will be treated automatically, and operation will be controlled by differences between 

water levels. The waste detained in the screens  will be collected in the bunkers situated next to the fine 

screens.   

Main design parameters: 

 Design flow                                                                                                      3,088 m3/h 

 Minimum flow in dry weather                                                                   1,242 m3/h 

 Flow velocity in the screen section                                                               0,90 m/s 

 Water depth                                                                                                       0,50 m 

 Width of each screen section                                                                                1,00 m 

 Screen gap   size                                                                                          6 mm 

 Screen stem width                                                                                            3 mm 

 Congestion indicator                                                                                              70% 

 Number of screens                                                                               4 

 Daily design number of waste  detained by screens                                             5,08 m3/d 

Aerated grit  chamber  

Rectangular reservoir will serve as a grit chamber, in which sectional flow transfer into spiral one by 

puishing  pumped air. The sand (fine solid fraction), moving more slowly than the water, is settled in the 

cavity arranged at the bottom of the reservoir, and organic substances will remain in the condition of 

suspended solids.   

The width of grit chamber is 3,00 m, the length – 26 m, and the water depth in the chamber will be – 

3,50 m. In order to maintain organic substances in the condition of suspended solids, the outgoing water 